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1.

General Information

1.1. Applicant

Honeywell International Inc

Honeywell Safety and Productivity Solutions
9680 Old Bailes Rd. Fort Mill, SC 29707 United States

1.2. Manufacturer

Honeywell International Inc

Honeywell Safety and Productivity Solutions
9680 Old Bailes Rd. Fort Mill, SC 29707 United States

1.3. Testing Facility

X | Test Site = MRT Suzhou Laboratory
Laboratory Location (Suzhou - Wuzhong)
D8 Building, No.2 Tian’edang Rd., Wuzhong Economic Development Zone, Suzhou, China
Laboratory Location (Suzhou - SIP)
4b Building, Liando U Valley, No0.200 Xingpu Rd., Shengpu Town, Suzhou Industrial Park, China
Laboratory Accreditations
A2LA: 3628.01 CNAS: L10551
FCC: CN1166 ISED: CNOOO1
' [ IR-20025 [ 1G-20034 [ 1Cc-20020 [ ]T-20020
veet [JrR-20141 []G-20134 []c-20103 []T-20104
[] Test Site — MRT Shenzhen Laboratory
Laboratory Location (Shenzhen)
1G, Building A, Junxiangda Building, Zhongshanyuan Road West, Nanshan District, Shenzhen, China
Laboratory Accreditations
A2LA: 3628.02 CNAS: L10551
FCC: CN1284 ISED: CNO105
] Test Site — MRT Taiwan Laboratory
Laboratory Location (Taiwan)
No. 38, Fuxing 2nd Rd., Guishan Dist., Taoyuan City 333, Taiwan (R.O.C.)
Laboratory Accreditations
TAF: L3261-190725
FCC: 291082, TW3261 ISED: TW3261
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1.4. Product Information

Product Name Mobile Computer
Model No. EDA5S-1
IMEI Conducted Measurement: 990018450007806
Radiated Measurement: 990018450011469
Wi-Fi Specification 802.11a/b/g/n/ac
Bluetooth Specification v5.0 dual mode
NFC Specification Active, 13.56MHz
GNSS Specification GPS/Galileo/BDS/GLONASS
GSM 850/1900
3GPP Specification WCDMA Band 2/4/5
LTE Band 2/4/5/7/12/13/17/25/26/30/38/40/41/66
Working Voltage 3.85vdc
Remark:
The information of EUT was provided by the manufacturer, and the accuracy of the information shall be the
responsibility of the manufacturer.

1.5. Radio Specification

FDD Tx Frequency Range: Band 2: 1850 ~ 1910 MHz; Band 4: 1710 ~ 1755 MHz
Band 5: 824 ~ 849 MHz; Band 7: 2500 ~ 2570 MHz
Band 12: 699 ~ 716 MHz; Band 13: 777 ~ 787 MHz
Band 17: 704 ~ 716 MHz; Band 25: 1850 ~ 1915 MHz
Band 26: 824 ~ 849 MHz; Band 66: 1710 ~ 1780 MHz

FDD Rx Frequency Range: Band 2: 1930 ~ 1990 MHz; Band 4: 2110 ~ 2155 MHz
Band 5: 869 ~ 894 MHz; Band 7: 2620 ~ 2690 MHz
Band 12: 729 ~ 746 MHz; Band 13: 746 ~ 756 MHz
Band 17: 734 ~ 746 MHz; Band 25: 1930 ~ 1995 MHz
Band 26: 869 ~ 894 MHz; Band 66: 2110 ~ 2200 MHz

TDD Tx & Rx Frequency Range:|Band 38: 2570 ~ 2620 MHz; Band 41: 2496 ~ 2690 MHz

Modulation Uplink & Downlink up to 64QAM

Note 1: For other features of this EUT, test report will be issued separately.

Note 2: LTE band 26 transmit frequency for part 90 rule is 814 ~ 824MHz and part 22 rule is 824 ~
849MHz. ERP over 15MHz bandwidth complies the ERP limit line of part 22 rule, therefore ERP of
the partial frequency spectrum which falls within part 22 also complies.
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1.6. Antenna Details

Technology Frequency Range (MHz) Antenna Type Max Peak Gain (dBi)
LTE Band 2 1850 ~ 1910 1.39
LTE Band 4 1710 ~ 1755 1.59
LTE Band 5 824 ~ 849 -2.81
LTE Band 7 2500 ~ 2570 1.35
LTE Band 12 699 ~ 716 -1.50
LTE Band 13 777 ~ 787 -1.64
LTE Band 17 704 ~ 716 -1.50
FPC
LTE Band 25 1850 ~ 1915 1.39
LTE Band 26 814 ~ 849 -2.81
LTE Band 30 2305 ~ 2315 0.48
LTE Band 38 2570 ~ 2620 1.35
LTE Band 40 2300 ~ 2400 0.55
LTE Band 41 2500 ~ 2690 1.35
LTE Band 66 1710~ 1780 1.59

Note: All antenna information (Antenna type and Peak Gain) is provided by the manufacturer.

1.7. Device Capabilities

This device contains the following capabilities:

Working on LTE Band 2, 4, 5, 7, 12, 13, 14, 17, 25, 26, 30, 38, 41. 66.

LTE Band 66 (1710 ~ 1780 MHz) overlaps the entire frequency range of LTE Band 4 (1710 ~ 1755
MHz). Therefore, test data provided in this report covers Band 4 as well as Band 66.

LTE Band 25 (1850 ~ 1915 MHz) overlaps the entire frequency range of LTE Band 2 (1850 ~ 1910
MHz). Therefore, test data provided in this report covers Band 2 as well as Band 25.

LTE Band 26 (814 ~ 849 MHz) overlaps the entire frequency range of LTE Band 5 (824 ~ 849 MHz).
Therefore, test data provided in this report covers Band 5 as well as Band 26.

LTE Band 41 (2496 ~ 2690 MHz) overlaps the entire frequency range of LTE Band 38 (2570 ~ 2620
MHz). Therefore, test data provided in this report covers Band 38 as well as Band 41.
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2. Test ConfigurationConfiguration of Tested System

. Remote Site
EUT Adapter '
AN
Product Manufacturer Model No.
1 Wideband Radio Communication Tester |R&S CMW 500

2.2. Test Methodology

According to the specifications of the manufacturer, the EUT must comply with the requirements of

the following standards:
® ANSI C63.26:2015

2.3. Test Environment Condition

FCC CFR 47 Part 2, Part 22, Part 24, Part 27
FCC KDB 971168 D01 v03r01: Power Meas License Digital Systems
FCC KDB 971168 D02 v02r01: Misc Rev Approv License Devices
FCC KDB 412172 D01 v01r01: Determining ERP and EIRP

Ambient Temperature

15 ~35°C

Relative Humidity

20 ~ 75%RH
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3. Test Equipment Calibration Date

Instrument Name Manufacturer Model No. Asset No. cal Cal. Due Date Test Site
Interval

Communication Tester R&S CMU 200 MRTSUEO06009 1 year 2022/9/7 SIP-SR1
Communication Tester R&S CMWS500 MRTSUE06243 1 year 2022/10/10 SIP-SR1
Signal Generator Keysight E8257D MRTSUE06453 1year 2022/6/24 SIP-SR1
Thermohygrometer testo 622 MRTSUE06629 1year 2022/11/2 SIP-SR1
Signal Generator Keysight E8257D MRTSUE06904 1 year 2022/11/23 SIP-SR1
DC POWER MODULE Keysight N6743B MRTSUE06905 / / SIP-SR1
DC POWER MODULE Keysight N6743B MRTSUE06906 / / SIP-SR1

Low-Profile Modular
Keysight N6700C MRTSUEO06907 / / SIP-SR1

Power System Mainframe

Signal Analyzer Keysight N9021B MRTSUE06915 1 year 2022/1/18 SIP-SR1
Temperature Chamber BAOYT BYG-80CL MRTSUE06932 1year 2022/3/16 SIP-SR1
Shielding Room MIX-BEP SIP-SR1 MRTSUE06948 / / SIP-SR1
EMI Test Receiver R&S ESR3 MRTSUE06185 1year 2022/1/12 SIP-AC2
Signal Analyzer Keysight N9010B MRTSUE06559 1 year 2022/6/24 SIP-AC2
Horn Antenna Schwarzbeck BBHA 9170 MRTSUE06599 1year 2022/10/20 SIP-AC2
Preamplifier EMCI EMC184045SE MRTSUE06602 1year 2022/10/11 SIP-AC2
Signal Analyzer Keysight N9010B MRTSUE06603 1year 2022/10/31 SIP-AC2
Signal Analyzer Keysight N9020B MRTSUE06604 1 year 2022/9/7 SIP-AC2
EMI Test Receiver R&S ESR3 MRTSUE06613 1year 2022/6/24 SIP-AC2
Thermohygrometer testo 608-H1 MRTSUE06623 1year 2022/11/28 SIP-AC2
Thermohygrometer testo 608-H1 MRTSUE06624 1 year 2022/11/28 SIP-AC2
Preamplifier EMCI EMC001330 MRTSUE06643 1year 2022/1/14 SIP-AC2
TRILOG Antenna Schwarzbeck VULB 9168 MRTSUE06647 1year 2022/8/5 SIP-AC2
Horn Antenna Schwarzbeck BBHA 9120D MRTSUE06648 1 year 2022/11/9 SIP-AC2
Anechoic Chamber RIKEN SIP-AC2 MRTSUEO06781 1 year 2022/12/23 SIP-AC2
Loop Antenna Schwarzbeck FMZB 1519 B MRTSUE06937 1 year 2022/3/9 SIP-AC2
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Instrument Name Manufacturer Model No. Asset No. cal Cal. Due Date Test Site
Interval

Preamplifier Schwarzbeck BBV 9721 MRTSUE06121 1 year 2022/6/9 SIP-AC3

Horn Antenna Schwarzbeck BBHA 9170 MRTSUE06598 1 year 2022/11/9 SIP-AC3

Horn Antenna R&S HF907 MRTSUEO06611 1 year 2022/9/12 SIP-AC3

Thermohygrometer testo 608-H1 MRTSUE06619 1year 2022/11/2 SIP-AC3

Thermohygrometer testo 608-H1 MRTSUE06622 1 year 2022/11/28 SIP-AC3

Preamplifier EMCI EMCO012645SE MRTSUE06642 1 year 2022/1/14 SIP-AC3

TRILOG Antenna Schwarzbeck VULB 9168 MRTSUE06646 1 year 2022/8/26 SIP-AC3

Anechoic Chamber RIKEN SIP-AC3 MRTSUE06782 1 year 2022/12/23 SIP-AC3

Software Version Function

EMI Software V3 EMI Test Software
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4. Measurement Uncertainty

Where relevant, the following test uncertainty levels have been estimated for tests performed on the
EUT as specified in CISPR 16-4-2. This uncertainty represents an expanded uncertainty expressed
at approximately the 95% confidence level using a coverage factor of k = 2.

Radiated Spurious Emissions

Measurement Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):
Horizontal: 9kHz ~ 300MHz: 5.04dB

300MHz ~ 1GHz: 4.95dB

1GHz ~ 40GHz: 6.40dB

Vertical: 9kHz ~ 300MHz: 5.24dB

300MHz ~ 1GHz: 6.03dB

1GHz ~ 40GHz: 6.40dB

Conducted Spurious Emissions

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):
0.78dB

Output Power

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):
1.13dB

Occupied Bandwidth

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):
0.28%

Frequency Stability

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):
76.2Hz
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5. Test Result

5.1. Summary

FCC Part Test Test Test Test Reference
Section(s) Description Limit Condition Result
2.1049 Occupied Bandwidth N/A Pass Section 5.2
2.1055, 22.355 . )
Frequency Stability < 2.5 ppm Pass Section 5.3
24.235, 27.54
Equivalent Radiated Power
22.913(a)(5) < 7 Watts Max ERP
(Band 5/26)
27.50(b)(9) Equivalent Radiated Power
< 30 Watts Max ERP
27.50(c)(9) (Band 12, 13, 17)
Equivalent Isotropic Pass Section 5.4
24.232(c)
Radiated Power < 2 Watts Max EIRP
27.50(h)(2)
(Band 2/25, 7, 38/41)
Conducted
27.50(d)(4) Equivalent Isotropic
. ] < 1 Watts Max EIRP
27.50()(3) Radiated Power (Band 4/66)
2.1051, 22.917(a)
24.238(a), 27.53(c), | Band Edge Refer to section 5.5 Pass Section 5.5
(9), (h), N(2), (m)
24.232(d),
Peak to Average Ratio <13dB Pass Section 5.6
27.50(d)(5)
2.1051, 22.917(a)
24.238(a), 27.53(c), | Spurious Emission Refer to section 5.7 Pass Section 5.7
(9), (h), ((2), (m)
2.1051, 22.917(a)
24.238(a), 27.53(c), | Spurious Emission Refer to section 5.8 Radiated Pass Section 5.8

(9), (), ((2), (m)

Notes:

1) The analyzer plots shown in this section were all taken with a correction table loaded into the analyzer.

The correction table was used to account for the losses of the cables and attenuators used as part of the

system to connect the EUT to the analyzer at all frequencies of interest.

2) All modes of operation and data rates were investigated. For radiated emission test, every axis (X, Y, Z)

was also verified. The test results shown in the following sections represent the worst-case emissions.

3) All supported modulation types were evaluated. The worst-case emission of modulation was selected.

Therefore, the Frequency Stability, Channel Band Edge, Conducted Spurious Emission, Radiated

Spurious Emission (include the Intr-Band CA Mode) were presented the worst-case in the test report.
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5.2. Occupied Bandwidth Measurement

5.2.1.Test Limit

The occupied bandwidth, that is the frequency bandwidth such that, below its lower and above its
upper frequency limits, the mean powers radiated are each equal to 0.5 percent of the total mean

power radiated by a given emission shall be measured.
5.2.2.Test Procedure

ANSI C63.26-2015 - Section 5.4

5.2.3.Test Setting

Set center frequency to the nominal EUT channel center frequency

RBW = The nominal RBW shall be in the range of 1% to 5% of the anticipated OBW
VBW = 3 x RBW

Detector = Peak

Trace mode = max hold

Sweep = auto couple

Allow the trace to stabilize

© N o g > 0w N PF

Use the 99% power bandwidth function of the instrument and report the measured bandwidth.

5.2.4.Test Setup

EUT
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5.2.5.Test Result

Product Mobile Computer Test Site SIP-SR1
Test Engineer | Candy Luo Test Date 2021/12/23 ~ 2021/12/24
Test Band Band 2/25
Channel Frequency Bandwidth 99% Bandwidth
(MH2z) (MHz) (MHz)
QPSK
14 1.08
2.68
26365 1882.5 248
10 8.94
15 13.38
20 17.83
16QAM
14 1.08
2.68
26365 1882.5 247
10 8.92
15 13.35
20 17.80
64QAM
14 1.08
2.68
26365 1882.5 247
10 8.93
15 13.35
20 17.79
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99% Bandwidth - QPSK

1.4MHz Channel Bandwidth

3MHz Channel Bandwidth

R
KEYSIGHT gt Rf oWz 500 Atien 1040 Trig: Fres Run e Freq: 1662500000 G
Couplg: AC 10

rectons: On  Preamgs Off Gale OF Auglkiokt
Algn Aulo Frog Rot.int AFGan Lo Radio S0 Nona

ph
Scale/Div 10.0 4B

#Video BW 47.000 kHZ Span 2.8 MHz
BW 15.000 kHz 9 ms (2001 pts)

2 Matrcs,

R |
KEYSIGHT Mgt Rf oWz 500 A Trig. FreaRun  Center Freq 1842500000 Gi
Couplg: ns. € ]

o on Gale O Avgliod
Aign Aulo Fio Ret: it AF Gan Low  Radio SKI Nane

#Video BW 91.000 KMz n 6 MHz

E
Sweep 6.40 ms (2001 pts)

pied Bandwidin
26826 Mrz Total Power

Transmit Freq Ero 564 K %ol Power
x dEl Bandwidth xa8

T Free Run ter Freq 1 B&2500000 GHz
Gale O AuglHoikd > 10110
#FGan Low  Radio Std None

Center 1.882500 GHz #Video BW 150,00 kHz Span 10 MHz
[#Ros BW 51.000 kHz Swesp 3.73 ms (2001 pts)

Occupied Bandwidth
A4

Transmit Freq Ermor KHz
x d8 Bandwidth 4,929 MHz

29l ? %

Top FreeRun  Canter Freq 1 842500000 GHz
Gale: O AuglHoikd > 10110
#F Gain Low  Radio Std None

#Video BW 300.00 kHz Span 20 MHz|
Sweep 2.00 ms (2001 pts)

Occupied Bandwidth
138 Total Power

Transmit Freq Error 3347 KHz % of OBW
x d8 Bandwidth xaB

Sl ?

[Spectrum Analyzer 1 pectrum Analyzer 2 +
|Cccupied BW wegt S
KEYSIGHT hput G Aten 20d0 Tig Fresun  Center Freq: 1862500000 G
) Gouplng OC rectons: or  Galeom AvgHOKE> 10010
G mign muio Freq Ref. it F Gan Low  Radio Sid Nona
o
Scale/Div 10.0 dB

Center 168250 GHz #ideo BW 470.00 kHz Span 30 MHz
LR BW 150.00 kHz Sweep 1.33 ms. (2001 pts)

2 Matrcs,

upied Bandwidth
1 Total Power 30.1 d8m

Transmit Freq En 20,357 ki % of OBW Power
8 Banawidth 2 xa8

29l ?

[Spectrum Analyzer 1 ectrum Analyzer 2

Occupied BW vept SA

KEYSIGHT hnput npul .50 0 = Tig: Free Run  Center Freq: 1662500000 G
; o CorTections: Gale 08 AGIHOK> 1010
G mign o Frag Ref. It [ F G Low  Radio Sid Nona

#Video BW 620,00 KHZ Span 40 MHz
#Res BW 200.00 kHz Sweep 1.07 ms (2001 ps)

Total Power

Power
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99% Bandwidth - 16QAM

1.4MHz Channel Bandwidth

3MHz Channel Bandwidth

R
KEYSIGHT put Rf Input Z: 50 1 Atten: 10 4B Trig: Free Run
Couplg: AC

rectons: On  Preamgs Off Gale OF
Algn Aulo Frog Rot.int AFGan Lo Radio S0 Nona

ph
Scale/Div 10.0 4B Ref Value 20.00 dBm

#Video BW 47.000 kHZ Span 2.8 MHz
BW 15.000 kHz 3 9 ms (2001 pts)

2 Matrcs,

Feoaoe=d 4

KEYSIGHT Mgt Rf oWz At Trig: Free fun
Couplng AC Caectons: On Gale: OF
Agn Ao Frog Ret it { F Gan Low

#Video BW 91.000 KMz

Total Power

xa8

%ol Power

Center Fraq 1842500000 G
Avgliod ]
Raio 51 Nona

Span 6 MHz
Sweep 6.40 ms (2001 pts)

T Free Run ter Freq 1 B&2500000 GHz
Gale O AuglHoikd > 10110
#FGan Low  Radio Std None

Center 1.882500 GHz #Video BW 150,00 kHz Span 10 MHz
[#Ros BW 51.000 kHz Swesp 3.73 ms (2001 pts)

Occupied Bandwidth
2,487

30.1 d8m

Transmit Freq Ermor
x d8 Bandwidth

Trg: Free Run
Gale: O
#F Gain: Low

Ref Value 25.00 dBm

#Video BW 300,00 kHz

Occupied Bandwidth
12 Total Power

Transmit Freq Error 9.620 kHz % of OBW
x d8 Bandwidth xaB

Sl ?

Canter Freq 1882500000 GHz
AuglHoikd > 10110
Risdio St None

Span 20 MHz|
Sweep 2.00 ms (2001 pts)

[Spectrum Analyzer 1 pectrum Analyzer 2 +

|Cccupied BW wegt S

KEYSIGHT hput G Aten 20d0 Tig Fresun  Center Freq: 1862500000 G
C— Couplng D rectons: or  caeos AvgHOKE> 10010

e
G2 pign o Freq Ref. it AF Gan Low  Risho Sid Nona

ph
Scale/Div 10.0 4B

56250 GHz #ideo BW 470.00 kHz Span 30 MHz
BW 150.00 kHz. Sweep 1.33 ms. (2001 pts)

2 Matrcs,

upied Bandwidth
1 Total Power

Transmit Freq Em % of OBIW Power
dB Bandwicth xa8

29l ?

[Spectrum Analyzer 1 ectrum Analyzer 2
Occupied BW vept SA

KEYSIGHT hnput npul .50 0 = Trig: Free un
) Cou CorTections: Gale 08
G mign o Frag Ref. It [ AF Gan: Low

#Video BW 620,00 KHZ
#Res BW 200.00 kHz

Total Power

x dEl Bandwidth 96 MH

29 C Wl ? L

Center Fraq 1842500000 G
Avgliod 0
Raio 51 Nona

Span 40 MHz
Sweep 1.07 ms (2001 pts)

Power
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99% Bandwidth - 64QAM
1.4MHz Channel Bandwidth 3MHz Channel Bandwidth

[Spectrum Analyzer 1

vept
Input 2 50 0  Fun
Carrections. On

Freq Ref. int #F Gam: Low

(Center 1882500 GHz
#Ros BW 15.000 kHz

#Video BW 47.000 Kz

Total Power

Center Freg 1882500000 GHz
Avgiokd > 10110
Raio Std: None

Span 2.8 MHz
Sweep 11.9 ms {2001 pts)

28.1 dBm

Frequency

[Spectrum Analyzet

ectium Analyzer 2

vept
Ingust 2.

Center 1,862500 GHz
2Ros BW 30.000 kHz

Trig: Free Run
G
F Gan: Low

Ref Value 25.00 d8m

#Video BW 91,000 kHz

Total Power

Genter Freq 1 642500000
AvgiHokd 10110
Radio Std: Hona

5
Sweep 6.40 ms {2001 pts)

30.7 dBm

Frequency

Atten 2048 Tig: Free Run
Praamp OF Gale O
F Gam: Low

Scale/Div 10.0 4B Ref Value 25,00 dBm

#Video BW 150,00 KHZ

Center Freq 1842500000 GHz
AvgiHok >10110
i0

Span 10 MHz
73 ms (2001 pts)

Scale/Div 10.0 dB.

Ocoupled Bandwidin

Aften 20 dB

‘Trig: Free Run
Prawnp ON Gl €

o8
4AF Gan Low

Ref Value 25.00 dBm

#Video BW 300.00 kHz

‘Genter Freq: 1 642500000 GHz
AvgHoK 107
Fladia Sid: Nona

Tig: Free Run
Gale ©
#F Gam: Low

Ref Value 25.00 dBm

Center 188250 GHz
#Ros BW 150.00 kHz

#Video BW 470,00 Kz

Center Freq 1842500000 GHz
AvgiHok >10110
Radio St None

Span 30 MHz,
Sweep 1.33 ms {2001 pts)

[Spectrum Anaiyzer 1
(Occupied BIW
KEYSIGHT npit K

Center 188250 GHz
2Ros BW 200.00 kHz

F Gan: Low

Ref Value 25.00 d8m

#Video BW 620.00 kHz

‘Genter Freq: 1 642500000 GHz
AvgiHoK =101
indio Std: Hona

Sp
Sweep 1.07 ms (2001 pts)|

’
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Report No.: 2111RSU064-U8

Product Mobile Computer Test Site SIP-SR1
Test Engineer | Candy Luo Test Date 2021/12/24 ~ 2022/01/17
Test Band Band 4/66
Channel Frequency Bandwidth 99% Bandwidth
(MHz) (MHz) (MHz)
QPSK
14 1.08
2.69
20300 1745.0 247
10 8.94
15 13.40
20 17.87
16QAM
14 1.08
2.69
20300 1745.0 440
10 8.94
15 13.38
20 17.81
64QAM
14 1.08
2.68
20300 1745.0 245
10 8.94
15 13.35
20 17.82
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Report No.: 2111RSU064-U8

99% Bandwidth - QPSK

1.4MHz Channel Bandwidth

Scale/Div 10.0 48

Center 1.745000 GHz
2Ros BW 15.000 kHz

Ocoupled Bandwidin
Transimit Freq E
x dB Bandwidth

“cl?

Atten 12 dB Trig FreeFun  Genter Freq. 1745000000
; AvgiHokd =100
F Gam: Low Hona

Ref Value 30.00 d8m

#Video BW 47.000 kHz Span 2.6 MHz
Sweep 11.9 ms (2001 pts)|

Total Power

1.8 dBm

Jan

Frequency

[Spectrum Analyzet

n

1 Graph
Scale/Div 10.0 48

[Center 1.745000 GHz
[2Res BW 30.000 kHz

Ocoupled Bandwidin
68

[Ocoupled B
KEYSIGHT lput RF

ping
Auto

Transimit Freq E
x dB Bandwidth

3MHz Channel Bandwidth

Frequency
Tig Free Run  Center Freq 1 745000000
G Avglbioid 10710

#F Gan Low  Rad)

#Video BW 91,000 kHz n & MHz|
Sweep 6.40 ms {2001 pts)

Total Power

of OBW Power
B

Center 1.745000 GHz
#Res BW 51.000 kHz

Ocoupled Bandwidih
a,

Aften 20 dB ‘Trig: Free Run
Prawnp ON Gl O

40F Gan: Low

Ref Value 25.00 dBm

#Video BW 150.00 kHZ

1.1 dBm

Frequency

[spectrum Analyzec
|Occupied BW.
KEYSIGHT F““"-F
GO g auio

1 Graph

Scale/Div 10.0 dB.

Center 1.74500 GHI
#Res BW 100.00 kHz

Aften 20 dB ‘Trig: Free Run
Prawnp ON Gale: OF

4AF Gan Low

Genter Freq: 1.7
e 1

Ref Value 25.00 dBm

#Video BW 300.00 kHz

7 dBm

Scale/Div 10.0 48

Center 1.74500 GHz
2Ros BW 150.00 kHz

‘Genter Freq: 1745000000 GHz
AvgiHoK =101
indio Std: Hona

#Video BW 470.00 kHz

Sweep 1.33 ms {2001 pts)

KEYSIGHT fput

Scale/Div 10.0 48

Center 1.74500 GHz
[2Res BW 200.00 kHz

L rex) E
% B Bandwidth

el Ik
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Ingut 2 50
Corectons

Freq Ref. bt

#Video BW 620.00 kHz

‘Genter Freq: 1745000000 GHz
AvgiHoK =101
indio Std: Hona

Sweep 1.07 ms (2001 pts)|

Pawer

of OBW Power
B
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Report No.: 2111RSU064-U8

99% Bandwidth - 16QAM
1.4MHz Channel Bandwidth

(Oczupled BW
KEYSIGHT ‘"FMI‘PF
e .‘

i Auto

Scale/Div 10.0 48

Center 1.744999 GHz
2Ros BW 15.000 kHz

Ocoupled Bandwidin
1.0831 MHz

Transimit Freq E
x dB Bandwidth

#Video BW 47,000 kHz

Trig: Free Run

c
F Gam: Low

Frequency
Genter Freq 1 744855400
AvgiHokd =100

Hona

Span 2.6 MHz
Sweep 11.9 ms (2001 pts)|

|Spoctrum Analyzer

[Occupied B

KEYSIGHT ‘"FNI“:"F
GO pign Auko

1 Graph
Scale/Div 10.0 48

[Center 1.745000 GHz
[2Res BW 30.000 kHz

3MHz Channel Bandwidth

Trig Free Run  Genler Frey 1745000000
; AvgiHokd =100
#F Gan Low  Rad)

Ref Value 25.00 d8m

#Video BW 91,000 kHz n & MHz|
Sweep 6.40 ms {2001 pts)

Total Power

Transimit Freq E
x dB Bandwidth

Ocoupled Bandwidin
68!

Total Power 9.0 dBm
of OBW Power
B

Frequency

Center 1.745000 GHz
#Res BW 51.000 kHz

Ocoupled Bandwidih
a,

Aften 20 dB
Prawnp ON

Ref Value 25.00 dBm

#Video BW 150.00 kHZ

Frequency

[spectrum Analyzec
|Occupied BW.
KEYSIGHT #put RE

1 Graph

Scale/Div 10.0 dB.

Center 1.74500 GHI
#Res BW 100.00 kHz

g
G ign o

Aften 20 dB Genter Freq: 1.7
Prawnp ON o8 e 1
4AF Gan Low

Ref Value 25.00 dBm

#Video BW 300.00 kHz

294 dBm

Scale/Div 10.0 48

Center 1.74500 GHz
2Ros BW 150.00 kHz

Ocoupled Bandwidin

L q Efror
% B Bandwidth

el Ik

‘Genter Freq: 1745000000 GHz
AvgiHoK =101
indio Std: Hona

#Video BW 470.00 kHz

Sweep 1.33 ms {2001 pts)

KEYSIGHT fput

Scale/Div 10.0 48

Center 1.74500 GHz
[2Res BW 200.00 kHz
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Ingut 2 50
Corectons

‘Genter Freq: 1745000000 GHz
o
Freq Ref. bt

glHoKI >1010
indio Std: Hona

#Video BW 620.00 kHz

Sweep 1.07 ms (2001 pts)|

Pawer

of OBW Power
B
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Report No.: 2111RSU064-U8

Center 1.744999 GHz
2Ros BW 15.000 kHz

Ref Value 25.00 dBm

#Video BW 47.000 kHz Span 2.8 MHz
Sweep 11.9 ms {2001 pts)

Pawer

of OBW Power
xdB

282d8m

G2 o A

1 Graph
Scale/Div 10.0 48

[Center 1.744999 GHz
[2Res BW 30.000 kHz

99% Bandwidth - 64QAM
1.4MHz Channel Bandwidth 3MHz Channel Bandwidth
CAITIT mdzon Mg (wfeonn i nemaose KEYSIGHT st

Trig Free Run  Genter Freq 1744305400
; AvgiHokd =100
#FGan Low  Radio Stf: Nona

Ref Value 25.00 d8m

#Video BW 91,000 kHz n & MHz|
Sweep 6.40 ms {2001 pts)

Total Power

of OBW Power
B

Frequency

Scale/Div 10.0 4B

Center 1.745000 GHz
#Res BW 51.000 kHz

Oceupied Bandwidin
a

Atten 2048 Tg: Free Run
Praamp OF Gale: €
#F Gan: Low

Ref Value 25,00 dBm

#Video BW 150,00 kHz Span 10 MHz
.73 ms (2001 pts)

1dBm

[spectrum Analyzec
|Occupied BW.
KEYSIGHT F““"-F
GO g auio
1 Graph

Scale/Div 10.0 dB.

Center 1.74500 GHI
#Res BW 100.00 kHz

Aften 20 dB Genter Freq: 1.7
Prawnp ON o8 e 1
4AF Gan Low

Ref Value 25.00 dBm

#Video BW 300.00 kHz

28.7 dBm

KEYSIGHT it R-
=}

Center 1.74500 GHz
2Ros BW 150.00 kHz

Occupled Bandwidt

Transit Freq Eror
th

Tog FreeRun  Center Freq 1745000000 GHz
Gal Avgiokd >10
Raiio

Ref Value 25.00 dBm

#Video BW 470.00 kHz Span 30 MHz,
Sweep 1.33 ms {2001 pts)

Pawer

of OBW Power
xdB

KEYSIGHT 'put i Input

Corectons

Freq Ref. bt

Scale/Div 10.0 48

Center 1.74500 GHz
[2Res BW 200.00 kHz

Ocoupled Bandwidin

7.822 MHz
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‘Genter Freq: 1745000000 GHz
AvgiHoK =101
indio Std: Hona

#Video BW 620.00 kHz

Sweep 1.07 ms (2001 pts)|

Pawer

of OBW Power
B
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Report No.: 2111RSU064-U8

Product Mobile Computer Test Site SIP-SR1
Test Engineer | Candy Luo Test Date 2021/12/25 ~ 2022/01/17
Test Band LTE Band 5/26
Channel Frequency Bandwidth 99% Bandwidth
(MH2z) (MHz) (MHz)
QPSK
1.4 1.08
2.69
20525 836.5 4.48
10 8.94
15 13.34
27185 821.5 15 13.40
16QAM
1.4 1.08
2.68
20525 836.5 4.46
10 8.94
15 13.37
27185 821.5 15 13.40
64QAM
1.4 1.08
2.68
20525 836.5 4.46
10 8.94
15 13.38
27185 821.5 15 13.35
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Report No.: 2111RSU064-U8

99% Bandwidth - QPSK

1.4MHz Channel Bandwidth

Input 2 50 0

Tig FreeRun  Cenler Freg
Carrections. On Gale. O8

Gale. ¢
#F Gam: Low

Ref Value 20.00 dBm

#Video BW 47.000 KHz Span 2.8 MHz
Sweep 11.9 ms {2001 pts)

Total Power

wn:”up- B+
KEYSIGHT ‘"FNI“:"F
Ao
1 Grapn
Scals/Div 10.0 48

3MHz Channel Bandwidth

Frequency
Tig: Free Rum  Center Frec
Avglbioid 10710

Hona

c
#F Gan Low  Rad)

Ref Value 20.00 d8m

#Video BW 91,000 kHz n & MHz|
Sweep 6.40 ms {2001 pts)

Total Power

of OBW Power
B

nout 2 50 0
orTeckons: On
Frag Ref: Int

Atten 2048 Tig: Free Run
Praamp OF Gale 08
F Gam: Low

Center Freq

Ref Value 20.00 dBm

#Video BW 150,00 kHz Span 10 MHz
.73 ms (2001 pts)

G2 i o

Scale/Div 10.0 dB.

Center 836.50 MHz
#Res BW 100.00 kHz

Atten 20 dB
Prawnp ON

Ref Value 20.00 dBm

#Video BW 300.00 kHz

4d8m

=
|Ocoupied BW

KEVSIGHT nput R
(e ]yes

[Spectrum Anaiyzer 1
|Occupied B

KEYSIGHT 'put i

Input 2. 50
oeckons: On

Tig: Free Run
Gale OF
Freq Ref. Int

Frequency
ing 2 50

Cornactans

Freq R It

#F Gam: Low

Scale/Div 10.0 48

#Video BW 470,00 Kz

Center 821,50 MHz

Sweep 1.33 ms (2001 pts) L*Ros BW 150.00 KHz

#Video BW 470.00 kHz

Sweep 1.33 ms {2001 pts)

Pawer
Transit Freq req Erfor
x dB Bandn

s of OBW Power
x dB Bandwidth B

S cW?e

11:32:43 AM
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Report No.: 2111RSU064-U8

99% Bandwidth -16QAM

1.4MHz Channel Bandwidth

3MHz Channel Bandwidth

e

Input 2. At Tig FreaRun G
L Gale O AvglHOM>10/10
Raio 51 Nona

ections:
Frog Rot.int F Gan Low

Center B36.500 MHZ
000 kHz

#Video BW 47.000 kHZ

Total Power

Transmit Freq Ern E ot
x Bl Bandwicth

Freguency

|Occupled BIW j +
KEYSIGHT mput ki

input Z 501
0 ons
G ign uto Froq Rt

on

Center 836.500 MHZ
2Res BW 30.000 kHz

2 Mo

#Videa BW 91.000 kHz

Span 6 MHZ
Sweep 6.40 ms {2001 p:

‘Ocoupied Bandwidih
Total Power

Transmit Fraq Erro
% 6B Bandwidth

Frequency

Genler Frequency

.

Atten 2048 Tig: Free Run
Praamp OF Gale 08
F Gam: Low

Center Freq

Ref Value 20.00 dBm

#Video BW 150,00 KHZ Span 10 MHz

.73 ms (2001 pts)

KEYSIGHT laput Rf input 2 5001 Free Run
D o P [

3 DC e
G ign uto Froq Ret

e OF
#F Gan Low

Scale/Div 10.0 4B

#Video BW 300.00 kHz Span 20 MHz|

P
Sweep 2.00 ms {2001

Ocoupied Bandwidih

Transmit Freq Error
x d8 Bandwidth

XS Kk

| Spectrum Analyzer 1 +
|Occupled BW.
KEYSIGHT iput R input 2 50
] -

Trg:Free Run
Jpig DC Gato OF
= Fraq Ret. Int

#F Gam: Low

#Video BW 470,00 Kz Span 30 MHz

Sweep 1.33 ms {2001 pts)

Transit Freq
x dB Bandn

mn:”qunl B+
KEYSIGHT mput if
G g muo

Aften 20 dB

Ingu 2 50 01
mectons On  Prasmp O

rectons:
Fioq Rel

Center 821.51 MHz
2Res BW 150.00 kHz

2 Mot

#Videa BW 470.00 kHz
Sweep 1.33 ms {2001 pt:

‘Ococupied Bandwidih

Transmit Freq Error
% 6B Bandwidth

Wl ? %

Frequency

’
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Report No.: 2111RSU064-U8

99% Bandwidth -64QAM

1.4MHz Channel Bandwidth

Input 2 50 0
Carrections. On
Freq Ref. int

s
KEYSIGHT '“E‘:“ hiz
GO ign Aut

Tig FreeRun  Cenler Freg
Gale. 08

#F Gam: Low

n

/DIv 10.0 4B Ref Value 20.00 dBm

#Video BW 47.000 Kz Span 2.8 MHz,

Sweep 11.9 ms {2001 pts)

Total Power

3MHz Channel Bandwidth

| Spectrum Analyzer 3

|Ocoupied BW

KEYSIGHT mput Rf
G ign uto

Center 836.500 MHZ
2Res BW 30.000 kHz

2 Mo

‘Ocoupied Bandwidih

Transmit Fraq Erro
% 6B Bandwidth

+

Frequency

oWz 500 Al
' = e e iF Center Frequency

Fioq Rel

#Videa BW 91.000 kHz n 6 MHZ,

B
Sweep 6.40 ms {2001 p:

Total Pawer

.

Atten 2048 Tog FreeRun  Center Freq
Praamp OF Gale 08 gl
F Gam: Low

Ref Value 20.00 dBm

#Video BW 150,00 KHZ Span 10 MHz

.73 ms (2001 pts)

KEYSIGHT onut i
G i Ao

Scale/Div 10.0 4B

Ocoupied Bandwidih

Transmit Freq Error
x d8 Bandwidth

Inpul Z- 50 01 Free Run
o on

e o
Froq Ref #F Gan Low

#Video BW 300.00 kHz Span 20 MHz|

P
Sweep 2.00 ms {2001

[Spectrum Analyzer 1
[Ocoupied BWW

Tig: Free Run
Gale 08

#F Gam: Low

#Video BW 470,00 Kz Span 30 MHz

Sweep 1.33 ms {2001 pts)

Transit Freq
x dB Bandn

[Spectrum Anaiyzer 1
|Occupied B

KEYSIGHT 'put i

N+

Scale/Div 10.0 48

Center 821,50 MHz
[2Res BW 150.00 kHz

L rex) E
% B Bandwidth

ccm?;

821.5MHz

Frequency
Ingu 2 50 Atens 14 di
Corectons

Freq Ref. bt

Trg FreeRun  Genter Freq
G o

glHoKI >10/10
F Gan: Low indio Std: Hona

Ref Value 30.00 d8m

#Video BW 470.00 kHz
Sweep 1.33 ms {2001 pts)

Pawer

of OBW Power
B
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Report No.: 2111RSU064-U8

Product Mobile Computer Test Site SIP-SR1
Test Engineer | Candy Luo Test Date 2021/12/25
Test Band LTE Band 7
Channel Frequency Bandwidth 99% Bandwidth
(MHz) (MHz) (MHz)
QPSK
S 4.47
10 8.94
21100 2535.0
15 13.40
20 17.81
16QAM
5 4.46
10 8.92
21100 2535.0
15 13.37
20 17.85
64QAM
5 4.47
10 8.93
21100 2535.0
15 13.34
20 17.81
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Report No.: 2111RSU064-U8

99% Bandwidth - QPSK
5MHz Channel Bandwidth 10MHz Channel Bandwidth

|Spectrum Analyzer
|Cccupied BW

Aen 0d8 [Tng Freefn G 000 KEYSIGHT Mgt RF Aen 0d8 [Tng freeRun  Centar Freq 2.535000000 Gz
Conectons: On  Presmp O Gate OF : Conectons: On ~ Presmp: O e o AvglHOKE 107

Fioq Ref. al (S) F Gan Low )

AF G Low

Scale/Div 10.0 d8 Ref Value Ref Value 20.00 dBm

[Center 2.535000 GHz #Video BW 150.00 KHZ Span 10 MHz, Center 2.53500 GHz #Video BW 300.00 KHZ Span 20 MHz,
Sweep 2.00 ms (2001 pts)

#Res BW 51.000 kHz Sweep 373 ms (2001 pts) #Res BW 100.00 kHz

Occupied Bandwidin
44710 Total Power 30.8 dBm LS Fclel PO 314 Em|

. of OBW Power

Transmit Freq Error Transmit Freq Error 8 of OBW Power
% 6B Bandwidth

x 08 Banawidth

Aften 20 dB Trig FreaFun  Gentar Freq 2 535000000 GHz Aften 30 dB Trig FreaFun  Gentar Freq 2 535000000 GHz
[ Gale OF AvgHoid =101 DC: tectons [ e Of AvgHoid =101
#F Gain.Low  Riadio St None Radio Std. None

Ref Value 20.00 d8m

30 MHz] #Video BW 620.00 kHz Span 40 MHz|
.00 Sweep 1.07 ms {2001 pts)

#Video BW 470.00 kHz sp
Swesp 1.33 ms (2001 pts)|

Total Power Total Power
Transmit Freq Error T 99.00 Transmit Freq Error
x d8 Bandwidth ] ad8 x d8 Bandwidth

Ml P JIBEl= M7
99% Bandwidth - 16QAM
5MHz Channel Bandwidth 10MHz Channel Bandwidth

oooose Frequency ¥
Centar Freq: 2 535000000 Gtz
AvglHOKE 107

Aen 0d8 [Tng Freefn G G000 KEYSIGHT Mgt RF 90 Afen20dB Tng FreaRun
Preamp O Gate OF : Conectons: On  Presmp: O te: 08
i Gan Low .

AF G Low

Scale/Div 10.0 d8 Ref Value 20.00 dBm

[Center 2.535000 GHz #Video BW 150.00 KHZ Span 10 MHz, Center 2.53500 GHz #Video BW 300.00 KHZ Span 20 MHz,
2Res BW 100.00 kHz Sweep 2.00 ms (2001 pts)

2Res BW 51.000 kHz Sweep 373 ms (2001 pts)

‘Ococupied Bandwidih

4 Totai Power 30.3 dem Mz Totai Power

Transmit Freq Error Transmit Freq Error of OBW Power
% 6B Bandwidth

. of OBW Power
x 08 Banawidth a8

Aften 20 dB Aften 20 dB FreeRun  Center Freq 2 535000000 GHz
[ Gale OF w jing DG Comecons [ Gale OF AvgHoid =101
F Gain Low S #F Gain Low  Radio St None

30 MHz] #Video BW 620.00 kHz Span 40 MHz|
.00 Sweep 1.07 ms {2001 pts)

#Video BW 470.00 kHz sp
Swesp 1.33 ms (2001 pts)|

Total Power Total Power
Transmit Freq Error ) Transmit Freq Error
x d8 Bandwidth ] ad8 x d8 Bandwidth

5 ) [?] e ) ; =~ (ol [?]5
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Report No.: 2111RSU064-U8

99% Bandwidth - 64QAM

5MHz Channel Bandwidth 10MHz Channel Bandwidth

Trig: Frea Run
Gt 0

F Gan Low

ScaleiDiv 10.0 dB.

Center 2.535000 GHZ #Video BW 150,00 KHZ
#Res BW 51.000 kHz

Totsl Power
Freq & 6 % of O
18 Bandwicth xaB

Input Z: 50 0 A Trig: Frea Run
Gt 0

Carmets G
Frog Rot.int F Gan Low

ScaleiDiv 10.0 dB.

Span 10 MHz Center 2.53500 GHz #Video BW 300,00 KHZ
73 ms (2001 pis) #Res BW 100.00 kHz Sweep 2.00 ms (2001

Total Power

rects
Freq Rof. int

#Video BW 470,00 kHz

Total Power

Aften 20 d8
5 Prasmp Off

I rects
Risio Std Mo Freq Rof. int

Span 30 MHz Center 2.53500 GHz #Video BW 620,00 kHz Span 40 MHz
Swesp 1.33 ms (2001 pts 2Res BW 200.00 KHz Swesp 1.07 ms (2001 pts

Total Power

28 of 202




W\
Wy T

Report No.: 2111RSU064-U8

Product Mobile Computer Test Site SIP-SR1
Test Engineer | Candy Luo Test Date 2021/12/25
Test Band LTE Band 12
Channel Frequency Bandwidth 99% Bandwidth
(MHz) (MHz) (MHz)
QPSK
14 1.08
2.68
23095 707.5
4.48
10 8.94
16QAM
1.4 1.08
2.68
23095 707.5
4.47
10 8.95
64QAM
14 1.08
2.69
23095 707.5
4.47
10 8.93
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Report No.: 2111RSU064-U8

99% Bandwidth - QPSK

1.4MHz Channel Bandwidth 3MHz Channel Bandwidth

s On Preamp On
)

Scale/Div 10.0 d8.

Center 707.500 MHZ
4Res BW 15.000 kHz

Ocoupied Bandwidih

Transmit Freq Error
% 6B Bandwidth

Atten 20 dB

#Video BW 47.000 kHz

Trig: FreaRun  Centar Freq: 707500000 MHz
wglHok! 1010

& o8
AF Gan: Low

Total Power

9% of OBW Power
xdB

1 Graph

Scale/Div 10.0 0B

Center 707.500 MHz
#Ros BW 30.000 kHz

-upled Bandwidih
2.6831 MHz

Transmit Freq Effor

% dB Bandwidih

Trig: Free Fun
Gale O
#IF Gain: Low

(Genier Fraq 707 500000 Mz
Ao 210110
Radio Std: Nona

#Video BW 91,000 kHz n 6 MHz,

Sweep 6.40 ms (2001 pts)

Total Power
% of OBW Power
xdB

Aften 20 dB

Ocoupied Bandwidih
4

Transmit Freq Error
x d8 Bandwidth

sl lkdE

#Video BW 150.00 kHz

Frequency
Trig- Frea Run  Genter Freq. 707 500000 MHz
o Off AvgHoid =101

#F Gan Low  Radio St None

Span 10 MHz|
Swesp 3.73 ms (2001 pts)|

Total Power

W Z 500
mE ==

GO i Ao

1
Froq Ret It

Center 707.50 MHz
#Res BW 100.00 kHz

Transmil Freq Error
x d8 Bandwidih

Alten: 20 dB
Proanp O

(Centar Freq 707500000 MHz
AvglHeid ~10/10
Rado Std Hona

#Videa BW 300.00 kHz

Total Power
% of OBW Power
xdB

99% Bandwi

dth - 16QAM

1.4MHz Channel Bandwidth

Atten 20 dB
s On Preamp On

Center 707.500 MHZ
4Res BW 15.000 kHz

‘Ocoupied Bandwidih

31 Mrz
Transmit Freq Error
% 6B Bandwidth

#Video BW 47.000 kHz

Trig: FreaRun  Centar Freq: 707500000 MHz
wglHok! 1010

& o8
AF Gan: Low

Total Power

9% of OBW Power
xdB

Center 707.500 MHz
#Ros BW 30.000 kHz

-upled Bandwidih

Transmit Freq Effor
% dB Bandwidih

3MHz Channel Bandwidth

Trig: Free Fun
Gale O
#IF Gain: Low

Cenor Freq 707 500
Ao 210110
Radio Std: Nona

#Video BW 91,000 kHz n 6 MHz,

Sweep 6.40 ms (2001 pts)

Total Power
% of OBW Power
xdB

Aften 20 dB
[

Ocoupied Bandwid!
4

Transmit Freq Error
x d8 Bandwidth

I IE

#Video BW 150.00 kHz

Frequency

Fres Run
Gale: Of

F G Low

Centar Freq: 707 500000 MHz
AvgHoid =101

wl
Radio Std. None

Swesp 3.73 ms (2001 pts)|

Total Power

0

Corroch
GO aign Ao Froq Rl Int

Center 707.50 MHz
#Res BW 100.00 kHz

Sceupled Bandw

Transmil Freq Error
x d8 Bandwidih

Dl ?

(Centar Freq 707500000 MHz
AvglHeid ~10/10
Rado Std Hona

#Videa BW 300.00 kHz Span 20 MHz|
Sweep 2.00 ms (2001 pts)

Total Power
% of OBW Power
xdB
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Report No.: 2111RSU064-U8

99% Bandwidth - 64QAM

1.4MHz Channel Bandwidth

3MHz Channel Bandwidth

Occupled BW A+
KEYSIGHT Jput R
9

Ao Ao

Scale/Div 10.0 d8.

Center 707.500 MHZ
#Res BW 15.000 kHz

Ocoupied Bandwidih

Transmit Freq Ex
x dB Bandwidth

Ingu 2 50 01
ans: C

Trig: Frea Run
on & o

Fioq Ref &

#Video BW 47.000 kHz

Total Power

%% of O
xdB

Centar Fraq: 707500000 Mz
Avglbiok >1011D
Flischo St No

Span 2.0 MHz]
Sweap 1.9 ms (2001 pis)

inpud 7. 50
Cormct
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m I‘] Report No.: 2111RSU064-U8

Product Mobile Computer Test Site SIP-SR1
Test Engineer | Candy Luo Test Date 2021/12/25
Test Band LTE Band 13
Channel Frequency Bandwidth 99% Bandwidth
(MHz) (MHz) (MHz)
QPSK
5 4.46
23230 782.0
10 8.93
16QAM
S 4.47
23230 782.0
10 8.93
64QAM
5 4.67
23230 782.0
10 8.92
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